



測試報告 Test Report

號碼(No.) : CE/2019/24805

日期(Date) : 2019/03/06

頁數(Page): 1 of 22

啟訊企業有限公司
COBLE ENTERPRISE CO., LTD.
新北市蘆洲區正和街41號5樓
5F., NO. 41, CHENG HO ST., LUZHOU DISTRICT, NEW TAIPEI CITY, TAIWAN

以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by/on behalf of the applicant as):

樣品名稱(Sample Description) : MODULAR PLUG & UK PLUG & LINER & COVER POLYCARBONATE 94 V-0 / 94 V-2
收件日期(Sample Receiving Date) : 2019/02/23
測試期間(Testing Period) : 2019/02/23 to 2019/03/06

=====
測試結果(Test Results) : 請參閱下一頁 (Please refer to following pages).



Troy Chang, Manager - Tech
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.